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KHEOSUNG WORLD

RM #1806, #220, Yeongsin-ro
Yeongdeungpo-gu, Seoul
Korea

The following merchandise was submitted and identified by the clientas : -

SGS File No. : AYAR18-01242

Product Name :  KOREAKING DIAMOND X

ltem No./Part No. : N/A

Material :  Fluorocarbon Resin

Received Date : 2018.10.08

Testing Period : 2018.10.08 to 2018.10.18

Purpose of Test Report : For reference

Test Result(s) :  For further details, please refer to following page(s).
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Jeoyding Keanstasdecn

Technical Manager / SGS KOREA

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at hitp:/iwww.sas.com/en/Term
and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms e-document.htm. Attentic
is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herec
reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client ar
this document does not exonerate parties te a-transaction from exercising all their rights and obligations under the transaction documents. This document cannot |
reproduced except in full, without prior wntten apyroval of the Company. Any unauthozed alteration, forgery or faisification of the content or appearance of this docume
is unlawful and offenders may be prosecuted to the fullest ixtent of ti22 law. Unless otherwise stated the results shown in this test report refer only to the sample(s).
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Sample No. . AYAR18-01242.001

Product Name : KOREAKING DIAMOND X

ltem No./Part No. I N/A

Material Fluorocarbon Resin

Test Results
Test Item Test Method Unit | MDL | Test Result Remarks
Lead(Pb) mg/L | 0.05 | Not detected Not more than 1

Consumption of KMnO4 MFDS “Standardsand | mg/L | 0.5 Not detected Not more than 10

ificati
Sﬁﬁgngﬁt'(g‘:ngrm?;d mg/L 5 Not detected Not more than 30

Overall migration (as 4%acetic acid) and Packages” mg/L 5 Not detected Not more than 30

Overall migration (as water)

Overall migration (as n-heptane) mg/L 5 6 Not more than 30

(1 )MDL : Method Detection Limit
(2)Not detected : <MDL
(3) Remarks = Specification

Picture of Samples as Received:

AYAR18-01242.001

** End of Report ***
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